Parts List			
1	Doug's SKOP100 Oil Pan	1	Pick Up Tube
1	Baffle Plate	2	Socket Head Sensor plugs
1	Oil Filter Nipple	1	Pick Up Tube O-Ring
1	Oil Passage Cover	1	Oil Passage Gasket
2	M6 X 30mm for cover	2	M6 Socket Head screws
4	1/4-20 x 1/2" hex head bolts	1	Drain plug w/gasket
13	M8 x 30mm Oil Pan Bolts	2	M6 x 135mm Oil Pan Bolts